
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Richmond Wastewater Treatment Facility  
20 Year Evaluation 
30% Submittal 

 

Prepared for: 
Town of Richmond, Vermont 

October 2023 



Richmond Wastewater Treatment Facility 

   20 Year Evaluation  

 

 

 

Table of Contents  

 

1. PROJECT PLANNING ........................................................................................................................... 1-1 

1.1 Background ................................................................................................................................ 1-1 

1.2 Scope of Services........................................................................................................................ 1-1 

1.3 Location ...................................................................................................................................... 1-2 

1.4 Environmental Resources .......................................................................................................... 1-2 

1.4.1. Winooski River ................................................................................................................... 1-2 

1.4.2. Floodplain ........................................................................................................................... 1-2 

1.4.3. Wetlands ............................................................................................................................ 1-3 

1.4.4. Rare and Endangered Species ............................................................................................ 1-3 

1.4.5. Archeological Resources .................................................................................................... 1-3 

1.4.6. Historical Preservation ....................................................................................................... 1-3 

1.5 Population Trends ...................................................................................................................... 1-4 

1.6 Community Engagement ........................................................................................................... 1-4 

1.6.1. Public Participation ............................................................................................................ 1-4 

2. EXISTING FACILITIES ........................................................................................................................... 2-1 

2.1 Location Map ............................................................................................................................. 2-1 

2.2 History ........................................................................................................................................ 2-1 

2.3 Existing Discharge Permit ........................................................................................................... 2-1 

2.4 Original Design Criteria .............................................................................................................. 2-2 

2.5 Historical Operating Data ........................................................................................................... 2-3 

2.5.1. Flow .................................................................................................................................... 2-3 

2.5.2. Biochemical Oxygen Demand (BOD) .................................................................................. 2-4 

2.5.3. Total Suspended Solids (TSS) ............................................................................................. 2-6 

2.5.4. Total Nitrogen (TN) ............................................................................................................ 2-7 

2.5.5. Phosphorus ........................................................................................................................ 2-8 



Woodstock Main Wastewater Treatment Facility Upgrade 

   Preliminary Engineering Report  

   

 

ii 

 

2.5.6. E. Coli ................................................................................................................................ 2-10 

2.5.7. Septage Received ............................................................................................................. 2-11 

2.6 Condition of Existing Wastewater Treatment Facility ............................................................. 2-13 

2.6.1. Influent Pumping .............................................................................................................. 2-13 

2.6.2. Headworks Assessment ................................................................................................... 2-15 

2.6.3. Biological Process ............................................................................................................. 2-18 

2.6.4. Coagulant Chemical Feed and Storage ............................................................................ 2-21 

2.6.5. Secondary Clarification .................................................................................................... 2-23 

2.6.6. Return and Waste Activated Sludge Pump System ......................................................... 2-26 

2.6.7. Filtration ........................................................................................................................... 2-27 

2.6.8. Ultraviolet Disinfection .................................................................................................... 2-30 

2.6.9. Effluent Flow Measurement ............................................................................................ 2-32 

2.6.10. Outfall .............................................................................................................................. 2-34 

2.6.11. Septage Receiving Facilities ............................................................................................. 2-35 

2.6.12. Aerobic Sludge Holding Tank ........................................................................................... 2-38 

2.6.13. Dewatering Facilities ........................................................................................................ 2-39 

2.6.14. Operations Building.......................................................................................................... 2-44 

2.6.15. Site ................................................................................................................................... 2-45 

2.6.16. WWTF Electrical System and Instrumentation ................................................................ 2-46 

2.6.17. Existing Conditions ........................................................................................................... 2-47 

2.7 Condition of Collection System ................................................................................................ 2-47 

2.8 Condition of Pump Station ....................................................................................................... 2-47 

2.9 Financial Status of Any Existing Facilities ................................................................................. 2-48 

2.10 Water/Energy/Waste Audits .................................................................................................... 2-49 

3. NEED FOR PROJECT ............................................................................................................................ 3-1 

3.1 Health, Sanitation and Security.................................................................................................. 3-1 

3.2 Aging Infrastructure ................................................................................................................... 3-1 

3.3 Reasonable Growth .................................................................................................................... 3-2 



Woodstock Main Wastewater Treatment Facility Upgrade 

   Preliminary Engineering Report  

   

 

iii 

 

3.4 Design Criteria ............................................................................................................................ 3-3 

3.4.1. Influent ............................................................................................................................... 3-3 

3.4.2. Effluent ............................................................................................................................... 3-4 

List of Appendices  

Appendix A – Figures 
Appendix B – Fournier Rotary Press Evaluation – September 30, 2023 
Appendix C – Town of Richmond Fiscal Year 2024 Water and Sewer Budget 
 



Richmond Wastewater Treatment Facility 
   20-Year Evaluation  

Section 1 – Project Planning 
 

1-1 

 

1. PROJECT PLANNING 

1.1 Background 

The Richmond Wastewater Treatment Facility (WWTF) operates under NPDES Permit No. 3-1173 effective 
December 21, 2020.  The Richmond Wastewater Treatment Facility is a 0.222 MGD activated sludge 
treatment facility that incorporates the use of an anoxic selector.  In general, the treatment processes at 
the facility involve the use of screening, grit removal, anoxic selectors, aeration basins, secondary 
clarification, filtration, and disinfection.   The solids train includes septage receiving, aerated sludge 
holding, and dewatering. A process flow diagram is located below in Figure 1-1.  
 

 
Figure 1-1. Process Flow Diagram 
 
The following is a history of the facility:  
  

• 1972: Original Facility Constructed  

• 2005: Major Facility Upgrade (New Headworks Building w/ Grit Removal, Anoxic Selectors, 
Aeration Tank Diffusers, New Process Building w/ Filtration & UV Disinfection, New Aerated 
Septage Holding Tank) 

• 2023: One influent pump replaced with used emergency pump 
  
This 20-Year Evaluation will assess the existing facility and collection system to identify needs, develop 
alternatives to address the needs, and select a recommended alternative.  

1.2 Scope of Services 

Hoyle, Tanner’s scope of services for this study is summarized in the following: 
 
The 20-Year Evaluation will be prepared to incorporate the following information.  The report will follow 
the State Water Investment Division (WID) format. 
 

• Project Planning (Section 1) 

• Existing Wastewater Facilities (Section 2) 



Richmond Wastewater Treatment Facility 
   20-Year Evaluation  

Section 1 – Project Planning 
 

1-2 

 

• Existing Collection System (Section 3) 

• Need for Project (Section 4) 

• Alternatives Considered (Section 5) 

• Selection of Alternative (Section 6) 

• Proposed Project (Recommended Alternative) (Section 7) 
o Proposed Hydraulic Profile 
o Proposed Process Flow Diagram 
o Proposed Site Plan 
o Equipment selection details including design criteria 
o Opinion of Probable Construction Cost 
o Opinion of Probable Total Project Cost 
o Project phasing defined in a Sequence of Work 
o List of permits/approvals needed for State agencies 
o Proposed project schedule 
o Proposed next steps 

1.3 Location 

The Richmond WWTF is located on 281 Esplanade Street in Richmond, Vermont. The Richmond WWTF 
receives wastewater from residential, commercial, and industrial sources and discharges to the adjacent 
Winooski River through an outfall. An overall location map is provided in Figure A-1 in Appendix A.  

1.4 Environmental Resources 

The proposed project will not increase the hydraulic capacity of the Main WWTF as the improvements will 
be addressing age-related needs.  All proposed work will occur within the Town property at the Main 
WWTF in previously disturbed areas.   

1.4.1. Winooski River 

The Richmond WWTF discharges through Outfall S/N 001 to a waste management zone in the Winooski 
River, a Class B (2) water, and a designated Cold Water Fish Habitat.  
 
Class B waters are suitable for swimming and other primary contact recreation; irrigation and agricultural 
uses; aquatic biota and aquatic habitat; good aesthetic value; boating, fishing, and other recreational uses; 
and suitable for public water source with filtration and disinfection or other required treatment. A waste 
management zone is a specific reach of waters designated by a permit to accept the discharge of properly 
treated wastes that prior to treatment contained organisms pathogenic to human beings. 

1.4.2. Floodplain  

The record drawings from 2004 identify the 100-year flood elevation as 308.50 feet. In 2014, the FEMA 
Flood Insurance Study No. 50007CV002B for Chittenden County dated August 4, 2014, provided updated 
flood profiles for the Winooski River. Based on the 2014 Winooski River flood profiles and the facility’s 
approximate distance of 1,300 feet from cross-section “BO” on Flood Profile 65P, the 100-year and 500-
year flood elevations at the location of the Richmond WWTF are 310.50 feet and 313.77 feet, 
respectively. New flood elevation determination resulted in a 2-foot increase in the 100-year flood 
elevation from 308.50 feet to 310.50 feet. See Figure A-2 in Appendix A for the river profile at the 



Richmond Wastewater Treatment Facility 
   20-Year Evaluation  

Section 1 – Project Planning 
 

1-3 

 

Richmond WWTF site and Figure A-3 for the FEMA FIRMette Map. The Richmond WWTF is not located 
within a regulatory floodway of the Winooski River as shown in Figure A-3 in Appendix A.  
 
The ground elevation around the Process Building, which houses the chemical storage, UV disinfection, 
and filter units, is 313.50 feet. While the Process Building will be protected from a 100-year flood event, 
there is risk of flooding during a 500-year flood event.  
 
During Tropical Storm Irene on August 28, 2011, the lower level of the Process Building flooded due to 
the Winooski River backing up the outfall pipe and overtopping the UV channel which has a top of wall 
elevation of 309.54 ft. After this flooding event, a check valve on the outfall and a pump was installed in 
the sump downstream of the effluent weir to discharge effluent flows to the outside grade during an 
emergency and prevent future flooding.  
 
Inside the Process Building, the elevations of critical process components are as follows: 
 

• Effluent wet well top of wall elevation = 313.30 ft 

• Top of UV channel = 309.54 ft 

• Top of filter tank wall = 313.22 ft 
 
All of these critical component elevations are below the 500-year flood elevation and the UV channel 
walls are below the 100-year flood elevation. In the recent July 2023 flooding event, emergency use of a 
sump pump to lift flow to an external discharge point was used to prevent flooding of the Filter/UV 
Room. 
 
The ground elevation of the Operations Building is at approximately 314.00 feet and is protected from the 
100-year and 500-year flood events. 

1.4.3. Wetlands 

There are no classified wetlands located on the property as shown in Figure A-4 in Appendix A. A 
Wetlands Advisory Layer borders the north-west side of the property. The State of Vermont defines the 
Wetlands Advisory Layer to be wetland locations which have not been formally assessed for significance. 

1.4.4. Rare and Endangered Species 

No portions of the WWTF property are located in an area designated with the element occurrence of a 
rare or endangered animal or plant as shown in Figure A-5 of Appendix A. 

1.4.5. Archeological Resources  

Pending  

1.4.6. Historical Preservation  

Pending  



Richmond Wastewater Treatment Facility 
   20-Year Evaluation  

Section 1 – Project Planning 
 

1-4 

 

1.5 Population Trends 

The United States Census Bureau population data for the Town of Richmond from 1990, 2000, 2010, and 
2020 were 3,729, 4,090, 4,081, and 4,167 respectively. Population data for the Town of Richmond is 
shown below in Table 1-1.   
 
Table 1-1 United States Census Information, Richmond, Vermont 

Census Year Population 
Previous 10-Year Growth 

(+/-) 

1990 3,729 - 

2000 4,090 9.68% 
[...]
Observations noted during the May 2023 site visit include the following:  
 

• Boiler needs to be replaced. 

• HVAC systems need to be replaced 

• Laboratory refrigerator is inoperable. 

• Operations Building roof drains to the influent wetwell. 

• Doors and windows are original to plant. 

• No method to hoist influent pumps from basement.  

• Washer/dryer discharges to the floor drain and vents to the building interior. 

 

2.6.15. Site 

 
As previously mentioned in Section 1.4.2, the new flood elevation determination by FEMA in 2014 
resulted in a 2 foot increase in the 100-year flood elevation. The new 100-year and 500-year flood 
elevations at the location of the Richmond WWTF are 310.50 feet and 313.77 feet, respectively.  
 
The ground elevation around the Process Building, which houses the chemical storage, UV disinfection, 
and filter units, is 313.50 feet. While the Process Building will be protected from a 100-year flood event, 
there is risk of flooding during a 500-year flood event.  
 
The ground elevation of the Operations Building is at approximately 314.00 feet and is protected from the 
100-year and 500-year flood events. 
 
Other site observations made during the May 2023 site visit include the following:  
 
Stand-by Generator:  
There is a 150-kW diesel engine driven generator, rated 150 kW at a governed speed of 1,800 rpm 
providing 480 volt, 3-phase stand-by electrical service located outside of the Blower Building. The 
generator has an approximately 390-gallon skid-mounted No. 2 diesel fuel tank capable of providing 24 
hours of operation. When a loss of utility power occurs, the amount of load placed on the stand-by 
generator is limited to loads deemed critical for maintaining operation, including: one (1) influent pump, 
screening & grit removal, anoxic selector submersible mixers, one (1) aeration tank blower, secondary 
clarifiers, RAS pinch valve, RAS flow meter, two (2) filter units, UV disinfection system, influent & effluent 
flow metering, automatic samplers, SCADA system & PLC, heating, and lighting.  
 
While the operators indicated that the generator operates well, it is noted that there is a need for an 
electrical assessment for the Richmond WWTF as one does not currently exist.  



Richmond Wastewater Treatment Facility 
   20-Year Evaluation  

Section 2 – Existing Facilities 
 

2-46 

 

Plant Water System:  
The Richmond WWTF does not have a plant water system and Town water is used throughout the site.  
The operators have expressed a desire to implement a plant water system to reduce the Town water 
consumption and cost. 
 
Former Sludge Drying Bed: The former sludge drying bed has been converted to a storage area. There is 
no electricity to this area and the operators indicated wanting to supply power and heat to the garage to 
allow for other opportunities for use.  
 
Site Fence: The facility is surrounded by a security fence with access gates at the driveway entrance and 
behind the Storage Garage. Feedback from the trucking company that delivers the sludge trailer indicates 
the need for a wider gate opening at the main entrance. 

Assessment 

The assessment of the major components is summarized in Table 2-29 for the WWTF site. 
 
Table 2-29 Site Assessment 

Item 

Ranking of Existing 
Condition Year 

Installed 

Projected 
Remaining 

Life 
(years) 

Notes 
Poor Fair Good 

1 2 3 4 5 

Process Building     x 2005 20+ 
Finished floor at 313.50 is 
below the 500-yr flood 
elevation 

Generator    x  2005 10-15 
An electrical assessment of 
the generator is 
recommended. 

Storage Garage x     ? 0-2 
Installation year unknown – 
between 1972 and 2005. No 
electricity. 

Security Fence & 
Entrance Gate 

  x   2005 5-10 
Wider main entrance gate 
needed for sludge trailer 

Yard Hydrants & 
yard piping 

  x   1972/2005 2-5 
Addition yard piping added in 
2005 

 

2.6.16. WWTF Electrical System and Instrumentation 

General 

A detailed electrical and instrumentation review by an electrical engineer was not included in the scope 

of work.  General observations are provided in the following section. 



Richmond Wastewater Treatment Facility 
   20-Year Evaluation  

Section 2 – Existing Facilities 
 

2-47 

 

Applicable Codes and Standards 

The electrical systems design for the refurbishment of the wastewater treatment facility must meet 

applicable State of Vermont and Fire, Electrical and Energy codes. The electrical systems design for the 

planned upgrades at the WWTF will consider the following codes and standards: 

• Vermont Fire and Building Safety Code (2015) 

• The National Electrical Code (NFPA 70) (2020) 

• The National Fire Alarm and Signaling Code (NFPA 72) (2013) 

• Vermont Access Rules (2012) 

• Americans with Disabilities Act Accessibility Guidelines (ADAAG), July 26, 1991  

• Vermont Commercial Building Energy Standards (CBES) (2020) 

• NFPA 1 (2015), Fire Code 

• NFPA 101 (2015), Life Safety Code 

• IBC (2015), International Building Code 

• NFPA 37 (2010), Standard for the Installation and Use of Stationary Combustion Engines and Gas 
Turbines 

• NFPA 110 (2013), Standard for Emergency and Standby Power Systems 

• NFPA 820 (2012), Standard for Fire Protection in Wastewater Treatment and Collection Facilities 

• Technical Report #16 (TR-16) Guides for the Design of Wastewater Treatment Works prepared 
by the New England Interstate Water Pollution Control Commission. 
 

2.6.17. Existing Conditions  

Motor Controllers 

The motor control center (MCC) is located in the Operations Building Garage.  Outside ventilation has 

been dismantled and vents have been cut into the room connecting the air space with the Operations 

Garage that is classified as a Class I, Division I hazardous space as it contains the septage receiving unit. 

PLC/SCADA System/Alarm Communications 

The central plant PLC/SCADA system was installed in the 2000 upgrade. 

LCS recently repaired the dialer from the alarm system to have the alarm send texts to staff cell phones 

until the alarm is cleared in SCADA. The Town intends to have LCS set up to alarm system to call the 

pager when there is an alarm condition and the cell service is not working. 

2.7 Condition of Collection System  

Pending  

2.8 Condition of Pump Station 

Pending 



Richmond Wastewater Treatment Facility 
   20-Year Evaluation  

Section 2 – Existing Facilities 
 

2-48 

 

2.9 Financial Status of Any Existing Facilities 

2.9.1. Wastewater Revenue 

The Town of Richmond’s Water and Wastewater Budget pays for wastewater treatment, pump station 

and force main conveyance operation, maintenance, and capital costs within the Town. A detailed 

Water and Wastewater Budget for Fiscal Year (FY) 2024 is presented in Appendix C. Table 2-30 

summarizes budgeted wastewater revenue generated to support existing municipal wastewater 

facilities.  

Table 2-30 Richmond Wastewater Revenue 

Description FY 22 Budget FY 22 Actual FY 23 Budget FY 24 Budget 

Wastewater Revenue 

Sewer User Receipts $357,337 $373,213 $361,326 $292,874 

Hook-Up Fees - Sewer $1,000 $3,213 $1,000 $1,000 

Net Interest on Checking Account $1,200 $1,998 $1,500 $14,000 

Fund Balance Usage -- -- $48,394 -- 

Septage Receipts $430,000 $483,577 $460,000 $550,000 

Wastewater Revenue Subtotals $789,537 $862,001 $872,220 $857,874 

2.9.1.1. User Rate Structure 

 
Richmond’s sewer user rates are summarized in Table 2-31.  The average annual fee for the average 
homeowner is $565.73 per year.  
 
Table 2-31 Richmond Wastewater User Rate Structure 

Sewer User Type User Rate 

Commercial 
$475.05/Annual Fee 

$16.17/1,000 gal treated 

Residential 
$169.72/Annual Fee 

$18.87/1,000 gal treated 

2.9.2. Wastewater Expenses 

Table 2-32 summarizes budgeted wastewater expenses for Richmond’s municipal wastewater facilities.  

Table 2-32 Richmond Wastewater Expenses 

Description FY 22 Budget FY 22 Actual FY 23 Budget FY 24 Budget 

Wastewater Expenses 

Wastewater Administration Expenses $251,622 $264,477 $305,046 $344,635 

Wastewater Operating Expenses $329,900 $393,699 $359,900 $416,800 

Wastewater Capital Expenses $208,015 $207,955 $207,274 $96,439 

Wastewater Expenses Subtotals $789,537 $866,131 $872,220 $857,874 

 



Richmond Wastewater Treatment Facility 
   20-Year Evaluation  

Section 2 – Existing Facilities 
 

2-49 

 

2.10 Water/Energy/Waste Audits 

There are no water, energy, and waste audits for the Richmond WWTF. 



Woodstock Main Wastewater Treatment Facility Upgrade 
   Preliminary Engineering Report  

Section 7 – Conclusions and Recommendations 
 

3-1 

 

3. NEED FOR PROJECT 

3.1 Health, Sanitation and Security 

The reliable function of the wastewater treatment system is required to protect public health and 
sanitation by meeting the requirements of the Richmond WWTF NPDES discharge permit. The Richmond 
WWTF has effectively met its permit requirements over the past 5 years and has not had any exceedances 
during this time.  

3.2 Aging Infrastructure 

Age related needs were identified in the assessments completed in Section 2.5.8 for the Richmond WWTF.  
Some items requiring upgrade are original (1972) to the plant while others were implemented during the 
2005 upgrade. Equipment has reached the end of its useful life and upgrade is recommended.  Table 3-1 
summarizes the needs for the WWTF.  
 
Table 3-1 Summary of Major Deficiencies 

Item Description 
Projected Date of Required Upgrade 

<2 Years 
2 to 5 
Years 

6 to 10 
Years 

11 to 15 
Years 

20+ Years 

Influent Pump #1      

Influent Pump #2      

Grit Removal      

Anoxic Tank Mixers & VFD’s      

Aeration Tank Diffusers & Blowers      

Clarifier Drives, Internal Mechanisms, 
Launders, & Weirs, & Walkway/Railings 

     

Clarifier Tankage      

WAS Pump      

RAS Flow Meter      

Filtration Backwash Pump, Motor Drives, 
& Backwash Valves 

     

Filtration Sludge Pumps & Filter Cloth      

Filter Tanks      

UV Disinfection System      

Stainless Steel UV Channel      

Aerobic Sludge Holding Tank      

Aerobic Sludge Diffusers       

Aerobic Sludge Blower      

Sludge Day Tank, Transfer Pump, Feed 
Pump & Flow Meter 

     

Rotary Press & Flocculator      

Conveyor System      

Dewatering Building      



Woodstock Main Wastewater Treatment Facility Upgrade 
   Preliminary Engineering Report  

Section 7 – Conclusions and Recommendations 
 

3-2 

 

In addition to the summary of the major deficiencies at the Richmond WWTF, an emphasize is placed on 
the following immediate needs:  
 

• Influent Pumps: the influent pumps are at risk of imminent failure and immediate replacement 
is recommended. 

3.3 Reasonable Growth 

3.3.1. Existing and Future Wastewater Flows 

 
A proposed sewer service expansion area exists along the east side of West Main Street in Richmond, VT 
from Richmond Village to the I-89 interchange. Wastewater in the area is currently treated by individual 
on-site systems which is limiting growth potential. The expansion project is split up into three (3) 
phases, where Phase 1 and Phase 2 involve the expansion of the sewer collection system along the east 
side of West Main Street. Phases 1 and 2 are estimated to have a total future average daily wastewater 
flow of 8,420 gpd.  
 
Phase 3 of the expansion project includes extending the sewer collection system to an existing mobile 
home park and commercial fuel company. Phase 3 of the future expansion area is considered separately 
from Phases 1 & 2 as implementation of Phase 3 is unknown at this time. Table 3-2 below depicts the 
future average daily wastewater flows associated with each phase of the sewer expansion area. 
 
Table 3-2 Future Sewer Expansion Area Wastewater Flows 

Expansion Phase 
Future Average Daily 

Wastewater Flow1 
(gpd) 

Phase 1 2,945 

Phase 2 5,475 

Phases 1 & 2 Total 8,420 

Phase 3 36,420 

Phases 1, 2, & 3 Total 44,840 

Notes: 
1. July 2021 West Main Sewer Extension Preliminary Engineering Report 

 
In addition to the proposed expansion areas, the current unconnected committed allocations are 3,530 
gallons per day between the residences and commercial users listed in Table 3-3.  
 
  



Woodstock Main Wastewater Treatment Facility Upgrade 
   Preliminary Engineering Report  

Section 7 – Conclusions and Recommendations 
 

3-3 

 

Table 3-3 Unconnected Committed Sewer Allocated Flows    

Area 
Unconnected Committed 
Sewer Allocated Flows1 

(gpd) 

Peaceable Kingdom (residential) 1,680 

Whistle Stop Lane (residential) 680 

112 E. Main Street (residential) 210 

DS0022 (residential & commercial) 960 

Total 3,530 

Notes: 
1. July 2021 West Main Sewer Extension Preliminary Engineering Report 

 
Combining the unconnected committed sewer allocated flows with the proposed expansion area Phase 
1-3 flows, the total flow of proposed and committed unconnected sewer allocated flows is 48,370 gpd.  
 
Assuming that the current unconnected committed sewer allocated flows and the total proposed 
expansion area are implemented during the next 20-years, Table 3-4 presents the future wastewater 
treatment capacity at the Richmond WWTF.  
 
Table 3-4 Future Wastewater Treatment Flow Capacity 

Description 
Wastewater Flow  

(gpd) 

WWTF Permitted Design Capacity 222,000 

80% of WWTF Permitted Design Capacity 177,600 

Historical Average Daily Flow1 73,000 

Unconnected Committed Sewer Flows 3,530 

Proposed Future Expansion Area Flows (Phases 1-3) 44,840 

Total Remaining WWTF Treatment Capacity2 56,230 

Notes: 
1. Historical Average Daily Flow from January 2018 – February 2023 
2. Assuming proposed future expansion area flows are implemented  

 
As discussed in Section 1.5, average daily flow entering the Richmond WWTF is not anticipated to exceed 
the design flow of 0.222 MGD over the 20-year planning horizon. 

3.4 Design Criteria 

3.4.1. Influent  

 
The original influent design criteria, current influent conditions, and proposed influent design criteria for 
the liquid treatment processes at the Richmond WWTF are presented in Table 3-5 on the following page. 
Historical operating data is discussed in Section 2.5.  
 
In order to determine the peak hour flow and current peaking factor, additional data collection is 
required due to the historical inaccuracy of the effluent flow meter. This peaking factor will be used to 



Woodstock Main Wastewater Treatment Facility Upgrade 
   Preliminary Engineering Report  

Section 7 – Conclusions and Recommendations 
 

3-4 

 

determine the future peak hour flow throughout the wastewater treatment facility. Since this data 
collection issue was identified, the effluent flow meter has been corrected and recalibrated. Additional 
data collection beginning in October 2023 will help inform decisions surrounding pending design criteria.  
 
The proposed design criteria are pending future conversations with the Town of Richmond regarding the 
intent of future septage receiving volumes and practices. There is no flow meter on the dewatering 
pressate line, making it difficult to determine the nutrient load to the liquid treatment stream associated 
with pressate and originating from septage receiving.  
 
Table 3-5 Richmond WWTF Proposed Influent Design Criteria 

Parameter  Original Design 1,2 Current Conditions3,4 
Proposed Design 

Criteria 

Average Daily Flow  0.222 MGD 0.073 0.222 MGD 

Peak Daily Flow - pending pending 

Peak Hour Flow 1.152 MGD pending pending 

Biochemical Oxygen 
Demand 

324 mg/L 
600 lbs/day 

670 mg/L 
411 lbs/day  

pending 

Total Suspended Solids 
270 mg/L 

500 lbs/day 
932 mg/L 

573 lbs/day  
pending 

Total Phosphorus 10 mg/L 19.5 mg/L pending 

Total Nitrogen - - - 

Temperature 
(min/avg/max) 

10/_/20°C 4/15/26°C  pending 

Notes: 

1. Source: Basis of Design, 2003 
2. Original design criteria BOD and TSS concentration are back calculated using design loads and design 

ADF. Original design criteria TP load is back calculated using design concentration and design ADF. 